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Maximum power spectral density

Test Result
Test Ru Result . EIRP Limit .

Mode e e Size @BmmHz] | ©@" | [dBmMHZ] | [dBmiMHZ] | VErdict
Antl 6265 242RU*16 3.11 0.93 2.18 <5.00 PASS

Ant2 6265 242RU*16 3.32 0.93 2.39 <5.00 PASS

Ant3 6265 242RU*16 2.15 0.93 1.22 <5.00 PASS

Ant4 6265 242RU*16 2.46 0.93 153 <5.00 PASS

total 6265 242RU*16 3.29 4.22 <5.00 PASS

Antl 6585 242RU*16 3.89 1.04 2.85 <5.00 PASS

Ant2 6585 242RU*16 3.66 1.04 262 <5.00 PASS

11BE320MIMO Ant3 6585 242RU*16 2.25 1.04 1.21 <5.00 PASS
Ant4 6585 242RU*16 3.64 1.04 2.60 <5.00 PASS

total 6585 242RU*16 271 3.75 <5.00 PASS

Antl 6905 242RU*16 2.64 0.94 1.70 <5.00 PASS

Ant2 6905 242RU*16 3.76 0.94 2.82 <5.00 PASS

Ant3 6905 242RU*16 2.05 0.94 131 <5.00 PASS

Ant4 6905 242RU*16 -1.88 0.94 ~0.94 <5.00 PASS

total 6905 242RU*16 3.44 4.38 <5.00 PASS

Antl 6115 52RU*4 3.12 0.93 219 <5.00 PASS

Ant2 6115 52RU*4 3.19 0.93 226 <5.00 PASS

Ant3 6115 52RU*4 2.36 0.93 “1.43 <5.00 PASS

Ant4 6115 52RU*4 231 0.93 -1.38 <5.00 PASS

total 6115 52RU*4 3.30 4.23 <5.00 PASS

Antl 6435 52RU*4 -3.38 1.04 234 <5.00 PASS

Ant2 6435 52RU*4 3.79 1.04 275 <5.00 PASS

Ant3 6435 52RU*4 31 1.04 2.06 <5.00 PASS

Ant4 6435 52RU*4 2.64 1.04 ~1.60 <5.00 PASS

total 6435 52RU*4 2.81 3.85 <5.00 PASS

Antl 6535 52RU*4 3.64 0.94 270 <5.00 PASS

Ant2 6535 52RU*4 3.42 0.94 248 <5.00 PASS

11BE20MIMO Ant3 6535 52RU*4 2.77 0.94 ~1.83 <5.00 PASS
Ant4 6535 52RU*4 2.46 0.94 152 <5.00 PASS

total 6535 52RU*4 2.97 3.91 <5.00 PASS

Antl 7095 52RU*4 3.62 0.94 268 <5.00 PASS

Ant2 7095 52RU*4 3.02 0.94 2.08 <5.00 PASS

Ant3 7095 52RU*4 2.87 0.94 “1.93 <5.00 PASS

Ant4 7095 52RU*4 2.45 0.94 151 <5.00 PASS

total 7095 52RU*4 3.05 3.99 <5.00 PASS

Antl 7115 52RU*4 8.17 0.94 7.23 <5.00 PASS

ANt2 7115 52RU*4 7.65 0.94 6.71 <5.00 PASS

Ant3 7115 52RU*4 7.61 0.94 6.67 <5.00 PASS

Ant4 7115 52RU*4 6.82 0.94 588 <5.00 PASS

total 7115 52RU*4 151 0.57 <5.00 PASS

Antl 6125 52RU*8 3.24 0.93 2231 <5.00 PASS

Ant2 6125 52RU*8 3.54 0.93 261 <5.00 PASS

Ant3 6125 52RU*8 2.67 0.93 1.74 <5.00 PASS

Ant4 6125 52RU*8 2.78 0.93 -1.85 <5.00 PASS

total 6125 52RU*8 2.98 3.91 <5.00 PASS

Antl 6445 52RU*8 3.27 1.04 223 <5.00 PASS

11BE40MIMO Ant2 6445 52RU*8 3.96 1.04 292 <5.00 PASS
Ant3 6445 52RU*8 3.14 1.04 210 <5.00 PASS

Ant4 6445 52RU*8 2.86 1.04 -1.82 <5.00 PASS

total 6445 52RU*8 2.73 3.77 <5.00 PASS

Antl 6565 52RU*8 3.46 0.94 252 <5.00 PASS

Ant2 6565 52RU*8 3.31 0.94 237 <5.00 PASS

Ant3 6565 52RU*8 2.72 0.94 178 <5.00 PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-502 of 686




saranas. FCC RF Test Report

Report No. : FR3N0928-02B

Ant4 6565 52RU*8 -3.1 0.94 -2.16 <5.00 PASS
total 6565 52RU*8 2.88 --- 3.82 <5.00 PASS
Antl 7085 52RU*8 -2.93 0.94 -1.99 <5.00 PASS
Ant2 7085 52RU*8 -2.68 0.94 -1.74 <5.00 PASS
Ant3 7085 52RU*8 -2.57 0.94 -1.63 <5.00 PASS
Ant4 7085 52RU*8 -1.7 0.94 -0.76 <5.00 PASS
total 7085 52RU*8 3.58 --- 4.52 <5.00 PASS
Antl 6145 52RU*16 -2.32 0.93 -1.39 <5.00 PASS
Ant2 6145 52RU*16 -3.19 0.93 -2.26 <5.00 PASS
Ant3 6145 52RU*16 -2.1 0.93 -1.17 <5.00 PASS
Ant4 6145 52RU*16 -2.08 0.93 -1.15 <5.00 PASS
total 6145 52RU*16 3.62 --- 4.55 <5.00 PASS
Antl 6465 52RU*16 -3.06 1.04 -2.02 <5.00 PASS
Ant2 6465 52RU*16 -3.57 1.04 -2.53 <5.00 PASS
Ant3 6465 52RU*16 -2.67 1.04 -1.63 <5.00 PASS
Ant4 6465 52RU*16 -2.1 1.04 -1.06 <5.00 PASS
total 6465 52RU*16 3.20 --- 4.24 <5.00 PASS
11BESOMIMO Antl 6625 52RU*16 -3.14 0.94 -2.20 <5.00 PASS
Ant2 6625 52RU*16 -3.36 0.94 -2.42 <5.00 PASS
Ant3 6625 52RU*16 -2.31 0.94 -1.37 <5.00 PASS
Ant4 6625 52RU*16 -2.12 0.94 -1.18 <5.00 PASS
total 6625 52RU*16 3.32 — 4.26 <5.00 PASS
Antl 7025 52RU*16 -2.7 0.94 -1.76 <5.00 PASS
Ant2 7025 52RU*16 -2.78 0.94 -1.84 <5.00 PASS
Ant3 7025 52RU*16 -1.87 0.94 -0.93 <5.00 PASS
Ant4 7025 52RU*16 -2.15 0.94 -1.21 <5.00 PASS
total 7025 52RU*16 3.66 --- 4.60 <5.00 PASS
Antl 6185 106RU*16 -2.72 0.93 -1.79 <5.00 PASS
Ant2 6185 106RU*16 -3.13 0.93 -2.20 <5.00 PASS
Ant3 6185 106RU*16 -2.15 0.93 -1.22 <5.00 PASS
Ant4 6185 106RU*16 -2.39 0.93 -1.46 <5.00 PASS
total 6185 106RU*16 3.44 -—- 4.37 <5.00 PASS
Antl 6505 106RU*16 -3.83 1.04 -2.79 <5.00 PASS
Ant2 6505 106RU*16 -3.55 1.04 -2.51 <5.00 PASS
11BE160MIMO Ant3 6505 106RU*16 -2.88 1.04 -1.84 <5.00 PASS
Ant4 6505 106RU*16 -1.58 1.04 -0.54 <5.00 PASS
total 6505 106RU*16 3.15 --- 4.19 <5.00 PASS
Antl 6985 106RU*16 -2.93 0.94 -1.99 <5.00 PASS
Ant2 6985 106RU*16 -3.23 0.94 -2.29 <5.00 PASS
Ant3 6985 106RU*16 -2.31 0.94 -1.37 <5.00 PASS
Ant4 6985 106RU*16 -2.47 0.94 -1.53 <5.00 PASS
total 6985 106RU*16 3.30 --- 4.24 <5.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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In-Band Emissions

Test Result
ngz Antenna (Enrﬁg) S?zue Result Limit Verdict
Antl 6265 242RU*16 See test graph See test graph PASS
Ant2 6265 242RU*16 See test graph See test graph PASS
Ant3 6265 242RU*16 See test graph See test graph PASS
Ant4 6265 242RU*16 See test graph See test graph PASS
Antl 6585 242RU*16 See test graph See test graph PASS
Ant2 6585 242RU*16 See test graph See test graph PASS
11BE320MIMO
Ant3 6585 242RU*16 See test graph See test graph PASS
Ant4 6585 242RU*16 See test graph See test graph PASS
Antl 6905 242RU*16 See test graph See test graph PASS
Ant2 6905 242RU*16 See test graph See test graph PASS
Ant3 6905 242RU*16 See test graph See test graph PASS
Ant4 6905 242RU*16 See test graph See test graph PASS
Antl 6115 52RU*4 See test graph See test graph PASS
Ant2 6115 52RU*4 See test graph See test graph PASS
Ant3 6115 52RU*4 See test graph See test graph PASS
Ant4 6115 52RU*4 See test graph See test graph PASS
Antl 6435 52RU*4 See test graph See test graph PASS
Ant2 6435 52RU*4 See test graph See test graph PASS
Ant3 6435 52RU*4 See test graph See test graph PASS
Ant4 6435 52RU*4 See test graph See test graph PASS
Antl 6535 52RU*4 See test graph See test graph PASS
Ant2 6535 52RU*4 See test graph See test graph PASS
11BE20MIMO
Ant3 6535 52RU*4 See test graph See test graph PASS
Ant4 6535 52RU*4 See test graph See test graph PASS
Antl 7095 52RU*4 See test graph See test graph PASS
Ant2 7095 52RU*4 See test graph See test graph PASS
Ant3 7095 52RU*4 See test graph See test graph PASS
Ant4 7095 52RU*4 See test graph See test graph PASS
Antl 7115 52RU*4 See test graph See test graph PASS
Ant2 7115 52RU*4 See test graph See test graph PASS
Ant3 7115 52RU*4 See test graph See test graph PASS
Ant4 7115 52RU*4 See test graph See test graph PASS
Antl 6125 52RU*8 See test graph See test graph PASS
Ant2 6125 52RU*8 See test graph See test graph PASS
Ant3 6125 52RU*8 See test graph See test graph PASS
Ant4 6125 52RU*8 See test graph See test graph PASS
Antl 6445 52RU*8 See test graph See test graph PASS
Ant2 6445 52RU*8 See test graph See test graph PASS
11BE40MIMO
Ant3 6445 52RU*8 See test graph See test graph PASS
Ant4 6445 52RU*8 See test graph See test graph PASS
Antl 6565 52RU*8 See test graph See test graph PASS
Ant2 6565 52RU*8 See test graph See test graph PASS
Ant3 6565 52RU*8 See test graph See test graph PASS
Ant4 6565 52RU*8 See test graph See test graph PASS
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Antl 7085 52RU*8 See test graph See test graph PASS
Ant2 7085 52RU*8 See test graph See test graph PASS
Ant3 7085 52RU*8 See test graph See test graph PASS
Ant4 7085 52RU*8 See test graph See test graph PASS
Antl 6145 52RU*16 See test graph See test graph PASS
Ant2 6145 52RU*16 See test graph See test graph PASS
Ant3 6145 52RU*16 See test graph See test graph PASS
Ant4 6145 52RU*16 See test graph See test graph PASS
Antl 6465 52RU*16 See test graph See test graph PASS
Ant2 6465 52RU*16 See test graph See test graph PASS
Ant3 6465 52RU*16 See test graph See test graph PASS
Ant4 6465 52RU*16 See test graph See test graph PASS
11BES8OMIMO
Antl 6625 52RU*16 See test graph See test graph PASS
Ant2 6625 52RU*16 See test graph See test graph PASS
Ant3 6625 52RU*16 See test graph See test graph PASS
Ant4 6625 52RU*16 See test graph See test graph PASS
Antl 7025 52RU*16 See test graph See test graph PASS
Ant2 7025 52RU*16 See test graph See test graph PASS
Ant3 7025 52RU*16 See test graph See test graph PASS
Ant4 7025 52RU*16 See test graph See test graph PASS
Antl 6185 106RU*16 See test graph See test graph PASS
Ant2 6185 106RU*16 See test graph See test graph PASS
Ant3 6185 106RU*16 See test graph See test graph PASS
Ant4 6185 106RU*16 See test graph See test graph PASS
Antl 6505 106RU*16 See test graph See test graph PASS
Ant2 6505 106RU*16 See test graph See test graph PASS
11BE160MIMO
Ant3 6505 106RU*16 See test graph See test graph PASS
Ant4 6505 106RU*16 See test graph See test graph PASS
Antl 6985 106RU*16 See test graph See test graph PASS
Ant2 6985 106RU*16 See test graph See test graph PASS
Ant3 6985 106RU*16 See test graph See test graph PASS
Ant4 6985 106RU*16 See test graph See test graph PASS
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Test Graphs
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Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-800,000 MHz | -512,250 MHz 5,000 MHz 5.70994 GHz -53.80 dBm -52.62 dB -12.62 dB
512,250 MHz | -341,500 MHz 5.000 MHz 5.75283 GHz -54.22 dBm -53.03 d@ -13.04 dB
341,500 MHz | -171,750 MHz 5.000 MHz 6.09301 GHz -40.84 dBm -39.66 dB -19.64 dB
-171750 MHz | -170.750MHz | 5,000 MHz | 6.09333 GHz -40.31 dBm | -39.13dB | 20.79 dB
170,750 MHz 171,750 MHz 5,000 MHz 6.43667 GHz -39.20 dBm -38.02 dB 19.69 dB
171,750 MHz 341,500 MHz 5,000 MHz 6.58002 GHz -42.75 dBm -41.56 dB 14.81 dB
341,500 MHz 512,250 MHz 5,000 MHz 6.77701 GHz -50.07 dBém -48.89 dB -8.90 dB
512,250 MHz 900,000 MHz 5,000 MHz 6.80998 GHz -40.27 dBm -48.00 dB -5.09 dB

11BE320MIMO_Ant2_6265_242RU*16

Spectrum
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-800.000 MHz -514,530 MHz 000 MHz 5.70575 GHz -53.69 dBm -52.47 dB -12.47 dB
-514.530 MHz -343.020 MHz 000 MHz 5.75071 GHz -54.11 dBm -52.88 dB -12.90 dB
-343.020 MHz -17! 0 MHz .00 Hz 6.09129 GHz -40.62 dBm -39.39 dB -19.33 dB
-172.510 MHz | -171.510 MHz | .000 MHz | 6.09257 GHz -4069dBm | -39.46dB | -21.13dB
171,510 MHz 172.510 MHz 5.000 MHz 6.43743 GHz -39.51 dBm -38.29 dB -19.95 dB
172,510 MHz 343.020 MHz 5.000 MHz 6.58264 GHz -41.73 dBm -40.50 dB -13.69 dB
343.020 MHz 514.530 MHz 5.000 MHz 6.77913 GHz -49.30 dBm -45.07 db -8.10 dB
514530 MHz 800.000 MHz 5.000 MHz 6.81001 GHz -48.58 dbm -47.35 db -7.35 dB
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11BE320MIMO_Ant3_6265_242RU*16
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-800.000 MHz -515.670 MHz 000 MHz 5.70509 GHz -53.22 dBm -52.91 dB
=515 670 MHz -343.780 MHz 000 MHz 5.74957 GHz -53.57 dBm -53.27 dB
-343.780 MHz -172.890 MHz .00 Hz 6.09171 GHz -39.63 dBm -39.33 dB
-172.850 MHz | -171.650 MHz 5000 MHz | £.052139 GHz 3955 dBm | -39.29db
171,890 MHz 172.890 MHz 5,000 MHz 6.43781 GHz -38.11 dBm -37.81dB .
172,890 MHz 343,780 MHz 5,000 MHz 6.55382 GHz -38.52 dBm -38.22 dB .
343,780 MHz 515.670 MHz 5,000 MHz 6.78027 GHz -48.55 dBm -48.25 dB .
515,670 MHz 200.000 MHz 5,000 MHz 6.81115 GHz -47.31 dBém -47.01 dB L
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Date: 2Z.JAN.2025 02:1B:33
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
800,000 MHz | -516.830 MHz 5.000 MHz 5.71191 GHz -53.51 dém -53.34 dB -13.34 dB
516,830 MHz | -344.550 MHz 5.000 MHz 5.74825 GHz -53.85 dBm -53.68 dB -13.60 dB
344,550 MHz | -173.280 MHz 5.000 MHz 6.01033 GHz -42.47 dBm 42.30 dB -18.50 dB |
173280 MHz | -172.280 MHz | 5.000 MHz | 6.09180 GHz -39.19 dBm | .02dB |

172,280 MHz 173.280 MHz 5,000 MHz 6.43820 GHz -38.25 dBm
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516,820 MHz 200.000 MHz 5,000 MHz 6.78091 GHz -46.23 dBém
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11BE320MIMO_Antl_6585_242RU*16
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Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -516.830 MHz 000 MHz 06761 GHz -49.96 dBm -48.78 dB -8.78 dB
-516.830 MHz -344.550 MHz 000 MHz .06953 GHz -49.58 dBm -48.40 dB -8.50 dB
-344.550 MHz -173.280 MHz .00 Hz 24453 GHz -46.94 dBm -45.76 dB -17.96 dB
-173.280 MHz | -172.280 MHz | .000 MHz | 41180 GHz -40.80 dBm__ -39.62 dB | -21.29 dB
172,280 MHz 173.280 MHz 5,000 MHz 6.75820 GHz -40.55 dBm -39.37 dB -21.04 dB
173,280 MHz 344,550 MHz 5,000 MHz 6.75836 GHz -39.85 dBm -38.67 dB -18.67 dB
344,550 MHz 516.830 MHz 5,000 MHz 7.10111 GHz -53.18 dBm -52.01 dB -12.06 dB
516,820 MHz 200.000 MHz 5,000 MHz 7.110355 GHz -52.45 deém -51.27 dB -11.27 dB
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Ref Level 15.00 dBm Offset 25.57 dB Mode Sweep
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.55 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -513.380 MHz 5,000 MHz 6.06609 GHz -48.44 dBm -47.89 dB -7.89 dB
-513,390 MHz | -342.260 MHz 5.000 MHz 6.07441 GHz -48.49 dBm -47.94 dB -8.14 dB
342,260 MHz | -172.130 MHz 5.000 MHz 6.26763 GHz -43.31 dBm -42.76 dB -15.93 dB
-172,130 MHz | -171.130MHz | 5,000 MHz | 6.41295 GHz -39.15 dBm | [ 26 dB
171,130 MHz 172,130 MHz 5,000 MHz 6.75705 GHz -38.78 dBm
172,130 MHz 342,260 MHz 5,000 MHz 6.75721 GHz -38.13 dBm
342,260 MHz 513.390 MHz 5,000 MHz 7.09735 GHz -51.75 dém
513,390 MHz 200.000 MHz 5,000 MHz 7.12838 GHz -50.58 dBém
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Spectrum Emission Mask Standard: None
Peak Power 0.30 dBm RBW 5.000 MHz
Range Low | Range U, | RBW Frequency | PowerAbs | PowerRel |  ALimit
-800.000 MHz -515.670 MHz 000 MHz .06829 GHz -48.69 dBm -49.00 dB -9.00 dB
-515.670 MHz -343.780 MHz 000 MHz .07229 GHz -48.58 dBm -48.88 dB -9.09 dB
-343.780 MHz -172.850 MHz 00 Hz 26882 GHz -44.37 dBm -44.68 dB -17.97 dB
-172.890 MHz = -171.890 MHz .000 MHz | 41219 GHz -39.43 dBm__ -39.74 dB | -21.40 dB
171,890 MHz 172.890 MHz 5,000 MHz 6.75781 GHz -38.99 dBm -39.29 dB -20.96 dB
172,890 MHz 343,780 MHz 5,000 MHz 6.88022 GHz -43.49 dBm -43.80 dB -18.07 dB
343,780 MHz 515.670 MHz 5,000 MHz 7.09979 GHz -52.31 dBém -52.61 dB -12.67 db
515,670 MHz 200.000 MHz 5,000 MHz 7.12023 GHz -50.98 dBém -51.29 dB -11.29 dB
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Ref Level 15.00 dBm Offset 25.72 dB Mode Sweep
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -0.27 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -513.380 MHz 5,000 MHz 6.06897 GHz -48.70 dBm -48.43 dB -8.43 dB
-513,390 MHz | -342.260 MHz 5.000 MHz 6.07233 GHz -49.28 dBm -49.01 dB -9.06 dB
342,260 MHz | -172.130 MHz 5.000 MHz 6.25634 GHz -44.86 dBm -44.58 dB -17.32dB
-172,130 MHz | -171.130MHz | 5,000 MHz | 6.41295 GHz -39.52 dbm | -39.65dB -21.32dB
171,130 MHz 172,130 MHz 5,000 MHz 6.75705 GHz -38.78 dBm
172,130 MHz 342,260 MHz 5,000 MHz 6.89421 GHz -44.79 dBm
342,260 MHz 513.390 MHz 5,000 MHz 7.09687 GHz -52.48 dBém
513,390 MHz 200.000 MHz 5,000 MHz 7.13496 GHz -51.45 dBém
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power 0.32 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimi
-800.000 MHz -512,250 MHz 000 MHz 3744 Hz -47.42 dBm -47.74 dB -7.74 dB
-512.250 MHz -341.,500 MHz 000 MHz 3941 Hz -47.34 dBm -47 .66 dB -7.75 dB
-341.500 MHz -171.750 MHz .00 Hz 7331 Hz -37.17 dBm -37.49 dB -17.49 dB
-171.750 MHz | -170.750 MHz | .000 MHz | 73333 GHz -36.81 dBm__ -37.12 dB -18.79 dB
170,750 MHz 171.750 MHz 5,000 MHz 7.07667 GHz -38.93 dBm -39.25 dB -20.92 dB
171,750 MHz 341,500 MHz 5,000 MHz 7.21634 GHz -42.36 dBm -42.67 dB -16.00 dB
341,500 MHz 512,250 MHz 5,000 MHz 741717 GHz -52.30 dBém -52.61 dB -12.62 db
512,250 MHz 200.000 MHz 5,000 MHz 7.44838 GHz -51.66 dBm -51.98 dB -11.98 dB
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CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -1.05 dBm RBW 5.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-800,000 MHz | -509.960 MHz 5,000 MHz 6.37495 GHz -49.30 dBm -48.26 dB -8.26 dB
509,960 MHz | -339.970 MHz 5.000 MHz 6.39512 GHz -49.13 dBm -48.08 dB -8.09 dB
-339.970 MHz | -170.990 MHz 5.000 MHz 6.73393 GHz -37.85 dBm -36.80 dB -16.80dB |
-170.990 MHz | -169.990MHz | 5,000 MHz | 6.73409 GHz -37.87 dbm | -36.92dB -18.59dB
169,990 MHz 170.990 MHz 5,000 MHz 7.07591 GHz -40.18 dBm J
170,990 MHz 339.970 MHz 5,000 MHz 7.21993 GHz -45.34 dBm
320,970 MHz 509.960 MHz 5,000 MHz 7.41424 GHz -53.36 dBm
509,960 MHz 200.000 MHz 5,000 MHz 7.41584 GHz -53.26 dém
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CF 6.905 GHz 10001 pts Span 1.6 GHz

Spectrum Emission Mask Standard: None

Peak Power 0.27 dBm RBW 5.000 MHz
Range Low | Range U, | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-800.000 MHz -515.670 MHz 000 MHz 38269 GHz -46.58 dBm -46.86 dB -6.86 dB
-515.670 MHz -343.780 MHz 000 MHz .38973 GHz -46.47 dBm -46.74 dB -6.77 dB
-343.780 MHz -172.850 MHz .00 Hz 73171 GHz -36.83 dBm -37.10 dB -17.08 dB
-172.890 MHz = -171.890 MHz .000 MHz | 73219 GHz -37.44 dBm_| -37.71dB | -19.38 dB
171,890 MHz 172.890 MHz 5,000 MHz 7.07781 GHz -39.55 dBm -39.82 dB -21.48 dB
172,890 MHz 343,780 MHz 5,000 MHz 7.21638 GHz -41.52 dBm -41.79 dB -15.31 dB
343,780 MHz 515.670 MHz 5,000 MHz 741851 GHz -51.82 dBém -52.09 dB -12.24 dB
515,670 MHz 200.000 MHz 5,000 MHz 7.45227 GHz -51.96 dém -52.23 dB -12.23 dB
™
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Spectrum Emission Mask
Peak Power 1.25 dBm

Standard: None

RBW 5.000 MHz

JL

2.JAN. 2025

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
800,000 MHz | -505.380 MHz 5.000 MHz 6.37006 GHz -46.14 dBm -47.39 dB -7.39 dB
505,380 MHz | -336.920 MHz 5.000 MHz 6.40114 GHz -46.56 dBm -47.81 dB -7.92 dB
336,920 MHz | -169.460 MHz 5.000 MHz 6.73546 GHz -34.06 dBm -35.31 dB -15.31 dB
-160.460 MHz | -168.460 MHz | 5.000 MHz | 6.73562 GHz -33.73dBm | -34.98dB -16.65 dB
168,460 MHz 169.460 MHz 5,000 MHz 7.07438 GHz -36.76 dBm [
169,460 MHz 336.920 MHz 5,000 MHz 7.21831 GHz -41.68 dBm

326,920 MHz 505.380 MHz 5,000 MHz 7.35313 GHz -46.49 dBm

505,380 MHz 200.000 MHz 5,000 MHz 741174 GHz -50.48 dém
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CF 6.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.82 dBm RBW 200.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz -33.510 MHz | 200.000 kHz 6.06710 GHz -65.41 dém -54.59 dB -1452de
-32.510 MHz -22.340 MHz | 200.000 kHz 6.08152 GHz -66.66 dBm -55.83 de -15.86 dB
-22.340 MHz | -12.170 MHz | 200.000 kHz | 6.10282 GHz -50.35 dém -39.52 dB | -19.51de
-12.170 MHz | -11.170 MHz | 200.000 kHz 6.10286 GHz -50.56 dBm -39.74 dB -20.24de
11.170 MHz | 12,170 MHz | 200.000 kHz 6.12716 GHz -50.53 dBm -39.71 dB -19.81 dB
12.170 MHz 22.340 MHz | 200.000 kHz 6.12718 GHz -30.27 dém -39.45dB -12.45de
22.340 MHz 33,510 MHz | 200.000 kHz 6.14844 GHz -66.56 dBm -55.74 dB -15.82 d&
33.510 MHz | 50.000 MHz | 200.000 kHz | 6.15778 GHz -66.06 dBm -55.24 dB | -15.24dB |
——————
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11BE20MIMO_Ant2_6115_52RU*4

P

Count 100/100

Ref Level 14.90 dBm

(=)

Offset 24.90 d&

Mode Sweep

@ 1Rm View

10 dbjpr qheck

I;‘I:I9nn
0 dém

-10 dém

-20 dem

-30 dBém

-40 dBm

-50.dg

-60 dém

-70 dBm:

-30 dém

CF 6.115 GHz

10001 pts

Sp:

an 100.0 MHz

Spectrum Emission Mask
Peak Power -11.00dBm

Standard: None

RBW 200.000 kHz

Range Low | Range Up | RBW | Frequency Power Abs Power Rel | ALimit
-50.000 MHz -33.660 MHz | 200,000 kHz 6.07104 GHz -66.26 dBm -55.26 dB -15.26 dB
-33.660 MHz | -22.440 MHz | 200.000 kHz 6.08148 GHz -66.54 dBm -55.53 dB -15.69 d&
-22.440 MHz | -12.220 MHz | 200.000 kHz 6.10271 GHz -51.18 dBm -40.17 dB -20.12 dB
-12.220 MHz -11.220 MHz | 200.000 kHz 6.10278 GHz -51.17 dBm -40.17 de -20.27 d&

11.220 MHz 12,220 MHz | 200,000 kHz 6.12722 GHz -50.86 dBm -39.85 db -19.95 d&

12.220 MHz 22.440 MHz 200.000 kHz 6.12727 GHz -50.93 dBm -39.93 dB -19.89 dB

22.440 MHz 33.660 MHz | 200,000 kHz 6.14864 GHz -66.32 dBm -55.29 dB -1541de

33.660 MHz $0.000 MHz | 200,000 kHz 6.15153 GHz -65.97 dBm -54.97 d& -14.97 d&
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Ref Level 15.00 dém Offset 25.00 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.22 dBm

Standard: None

RBW 200.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs \ Power Rel ALimit
-50.000 MHz -33.080 MHz | 200.000 kHz 6.06722 GHz -64.51 dBm -54.30 d& -14.30 dB
-33.090 MHz -22.060 MHz 200,000 kHz 6.08211 GHz -66.24 dém -56.02 dB -16.23 d&
-22.060 MHz -12.030 MHz 200,000 kHz 6.10295 GHz -48.73 dBm -38.52 dB -18.51 dB
-12.030 MHz -11.030 MHz | 200,000 kHz 6.10298 GHz -40.22 dém -30.01de -12.31de

11.030 MHz 12.030 MHz 200,000 kHz 6.12702 GHz -48.76 dBm -38.54 dB -18.84 d&
12.030 MHz 22.060 MHz 200.000 kHz 6.12707 GHz -48.77 dBm -38.56 dB -18.53 dB
22.060 MHz 33.090 MHz | 200.000 kHz 6.14798 GHz -66.02 dém -55.80 dB -1593 de
33.090 MHz 50.000 MHz | 200.000 kHz 6.14947 GH2 -65.73 dBm -55.51 dé -1551 de
i
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.90 dBm

Range Low |

Range Up |

Standard: None

RBW 200.000 kHz

RBW | Frequency | PowerAbs | PowerRel |  aALimit |
-50.000 MHz | -33.230 MHz | 200.000 kHz 6.06721 GHz -64.40 dBm -54.49 db -14.49 dB
-32.230 MHz -22.150 MHz | 200,000 kHz 6.08182 GHz -66.41 dBm -56.51 dB& -16.55 dB
-22.150 MHz | -12.080 MHz | 200.000 kHz | 6.10286 GHz -48.79 dBm -38.89de -18.84 dB
-12.080 MHz | -11.080 MHz | 200.000 kHz 6.10292 GHz -49.26 dém -39.35 dB -19.45 dB
11.080 MHz | 12.080 MHz | 200.000 kHz 6.12706 GHz -48.58 dBm -38.68 dB -19.18 dB
12.080 MHz 22.150 MHz | 200.000 kHz 6.12716 GHz -48.67 dém -38.76 dB -18.70 dB
22.150 MHz 33.230 MHz | 200,000 kHz 6.148109 GHz -66.08 dem -56.17 dB -16.21 de
33.230 MHz 50,000 MHz | 200.000 kHz 6.16015 GHz -65.61 dBm -55.71 dB -15.71dB
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Spectrum Emission Mask
Peak Power -9.96 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW \ Frequency | Power Abs | Power Rel | ALimit
-50.000 MHz | -33.510 MHz | 200.000 kHz £6.39445 GHz -65.22 dBm | -55.26 dB -15.26 dB
-33.510 MHz -22.340 MHz | 200,000 kHz £6.40152 GHz -55.50 dBm -55.54 db -15.57 dB
-22.340 MHz -12.170 MHz 200,000 kHz 6.42277 GHz -49,28 dBm -39.31 dB -19.26 dB
-12.170 MHz -11.170 MHz | 200,000 kHz 6.42284 GHz -49.55 dém -39.59 dB -19.62 dB
11.170 MHz 12.170 MHz 200,000 kHz 6.44715 GHz -49.42 dBm -39.46 d& -19.76 dB
12.170 MHz 22.340 MHz 200.000 kHz £6.44723 GHz -48.90 dBm -38.93 dB -18.89 dB
22.340 MHz 33,510 MHz | 200,000 kHz 6.46825 GHz -65.59 dBm -55.63 dB -15.91 de
33.510 MHz S50.000 MHz | 200,000 kHz 6.48442 GHz -65.16 dBr -55.19 dé -15.19 dB
T
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.38 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -33.170 MHz | 200.000 kHz 6.38731 GHz -65.20 dBm -54.82 dB -14.82 dB
-33.170 MHz -22.110 MHz 200.000 kHz 6.40205 GHz -65.53 dBm -55.14 db -15.38 dB
-22.110 MHz -12.060 MHz 200.000 kHz 6.42293 GHz -49,12 dBm -38,73 dB -1B.72 dB
-12.060 MHz -11.060 MHz | 200.000 kHz 6.42205 GHz -49.33 dBm -38.94 dB -19.24 dB
11.060 MHz 12.060 MHz 200.000 kHz 6.44706 GHz -49.36 dBm -38.98 dB -19.08 dB
12.060 MHz 22,110 MHz 200.000 kHz 6.44709 GHz -48.61 dBm -38.22 dB -18.20 dB
22.110 MHz 33,170 MHz | 200.000 kHz 6.46795 GHz -65.63 dBm -55.25 dB -15.42 dB
33.170 MHz 50.000 MHz = 200.000 kHz 6.47582 GHz -65,12 dBm -14.74 dB
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.62 dBm RBW 200.000 kHz
Range Low | Range Up | RBW \ Frequency | Power Abs \ Power Rel ALimit
-50.000 MHz -33.510 MHz | 200.000 kHz 6.40122 GHz -65.20 dBm -55.58 d& -15.58 dB
-33.510 MHz -22.340 MHz 200,000 kHz 6.40161 GHz -65.58 dém -55.96 dB -16.10 d&
-22.340 MHz -12.170 MHz 200,000 kHz 6.42282 GHz -49.29 dBm -39.68 dB -19.66 dB
-12.170 MHz -11.170 MHz | 200,000 kHz 6.42285 GHz -40.14 dém -30.53 d8 -12.83 de
11.170 MHz 12.170 MHz 200,000 kHz 6.44715 GHz -48.91 dém -39.29 d8 -19.79 d&
12.170 MHz 22.340 MHz 200.000 kHz 6.44718 GHz -48.63 dBm -39.02 dB -19.01 dB
22.340 MHz 33,510 MHz | 200.000 kHz 6.46826 GHz -65.44 dém -55.82 dB -16.09 d&
33510 MHz 50.000 MHz | 200.000 kHz 6.48469 GHz -65.24 dBm -55.62 d& -15.62 de
— e ——
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.31 dBm RBW 200.000 kHz
Range Low | Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit
-50.000 MHz -33.800 MHz | 200.000 kHz 6.40064 GHz -64.11 dBrn -54.81 d& -14.81 dB
-33.800 MHz -22.530 MHz 200,000 kHz 6.40122 GHz -54.43 dBm -55.13 dB -15.14 dB
-22.530 MHz -12.270 MHz 200,000 kHz 6.42273 GHz -49,02 dBm -39.71 dB -19.71dB
-12.270 MHz -11.270 MHz | 200,000 kHz 6.42274 GHz -49.55 dém -40.24 d& -20.34 dB
11.270 MHz 12.270 MHz 200,000 kHz 6.44727 GHz -49.07 dBm -39.76 dB -19.86 dB
12.270 MHz 22.530 MHz 200.000 kHz £6.44732 GHz -48.59 dBm -39.28 di -19.24 dB
22.530 MHz 33.800 MHz | 200,000 kHz 6.46877 GHz -64.41 dBm -15.14 dB
33.800 MHz S50.000 MHz | 200,000 kHz 6.46983 GHz -64.15 dBrn -14.84 dB
T
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Spectrum Emission Mask Standard: None
Peak Power -10.41dBm RBW 200.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-50.000 MHz | -34,160 MHz | 200.000 kHz £.48994 GHz -54.99 dBm -54.58 dB -14.58 dB
-34.160 MHz | -22,770 MHz | 200.000 kHz 6.50090 GHz -65.60 dBm -55.19 dB -15.25 dB
-22.770 MHz -12,390 MHz | 200.000 kHz 6.52261 GHz | -50.86 dBm | -40.46 dB | -20.45 dB
-12.390 MHz | -11.390 MHz 200.000 kHz 6.52262 GHz -51.61 dBm -41.21dB -21.31 dB
11.390 MHz | 12,390 MHz 200.000 kHz £6.54739 GHz -51,89 dBm -41.48 dB -21.58 dB
12.390 MHz | 22,770 MHz | 200.000 kHz 6.54744 GHz -51.11 dBm -40.70 d& -20.66 dB
22.770 MHz | 34,160 MHz 200.000 kHz 6.56907 GHz -65.35 dBm -54.95 d& -15.05 dB
34.160 MHz | 50.000 MHz 200.000 kHz £6.58157 GHz | -65.02 dBm -54.62 dB -14.62 dB
—
)i J [ EEEEREE I

11BE20MIMO_Ant2_6535_52RU*4

pec 1 .
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.50 dBm RBW 200,000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50.000 MHz | -33,660 MHz | 200.000 kHz 6.48613 GHz -65.03 dBm -54.53 dB -1453 de
-33.660 MHz | -22.440 MHz | 200.000 kHz 6.50136 GHz -65.52 dBm -55.02 d8 -15.04 d&
-22.440 MHz | -12.220 MHz 200.000 kHz | 6.52276 GHz -50.16 dBm -39.66 dB -19.64 dB
-12.220 MHz | -11,220 MHz | 200.000 kHz 6.52278 GHz -50.56 dBm -40.07 d& -20.17 d&
11.220 MHz 12,220 MHz | 200.000 kHz 6.54720 GHz -50.66 dBm -40.16 dB | -20.46 dB
12.220 MHz | 22.440 MHz 200.000 kHz 6.54723 GHz -50.08 dBm -32.58 dB -19.58 d&
22.440 MHz | 33,660 MHz 200.000 kHz 6.56865 GHz -65,59 dBm -55.10 dB -15,10 dB
33.660 MHz 50,000 MHz | 200.000 kHz 6.57701 GHz -65.04 dBm -54.54 dB -14.54 d&
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Ref Level 15.00 dBm  Offset 25.43 d& Mode Sweep
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CF 6.535 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -9.90 dBm

Span 100.0 MHz

RBW 200.000 kHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -33.510 MHz 200.000 kHz £6.49191 GHz -65.06 dBm -55.17 d& -15.17 d&
-33.510 MHz -22.340 MHz | 200.000 kHz 6.50153 GHz -65.47 dBém -55.57 dB -15.60 dB
-22.340 MHz -12.170 MHz 200.000 kHz | 6.52276 GHz -49.51 dBm -32.61 dB -19.55 dB
-12.170 MHz -11,170 MHz | 200.000 kHz 6.52284 GHz -49 .49 dBm -39.59 d& -19.69 d&

11.170 MHz 12,170 MHz | 200.000 kHz 6.54716 GHz | -49.74 dBm -39.84dB | -19.94de

12.170 MHz 22.340 MHz 200.000 kHz | 6.54724 GHz -49.23 dBm -32.33 dB -19.28 d&

22.340 MHz 33,510 MHz 200.000 kHz | 6.56838 GHz -65,31 dBm -55.41 dB -15.56 dB

33.510 MHz 50,000 MHz | 200.000 kHz 6.57528 GHz -64.91 dBm -55.01 d& -15.01 de
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.69 dBm

Standard: None
RBW 200.000 kHz

Range Low | Range Up | RBW | Frequency | Power Abs | PowerRel | ALimit
-50.000 MHz -33.510 MHz | 200.000 kHz | 6.49507 GHz -64.87 dBm -55.18 dB -15.18 dB
-33.510 MHz | -22.340 MHz | 200.000 kHz | 6.50177 GHz -65.14 dBm | -55.45dB | -15.74 dB
-22.340 MHz -12,170 MHz | 200,000 kHz | 6.52282 GHz -48.87 dBm -39.18 dB -19,17 dB
-12.170 MHz -11.170 MHz | 200.000 kHz | 6.52284 GHz -49.52 dBm -39.83 dB -19,93 dB

11.170 MHz | 12.170 MHz | 200.000 kHz | 6.54716 GHz -48.96 dBm | -39.27dB | -19.57 dB

12,170 MHz 22,340 MHz | 200.000 kHz | 6.54722 GHz -48.39 dBm -33.70 dB -18,66 dB

22.340 MHz 33510 MHz | 200.000 kHz | 6.56851 GHz -64.92 dBm -55.23 dB -15.23 dB

33.510 MHz 50.000 MHz 200.000 kHz 6.56996 GHz -64.48 dBm -54.79 dB -14.72 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.05 dBm

Standard: None

RBW 200.000 kHz

Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -32.810 MHz 200.000 kHz 7.04844 GHz -66.17 dBm -56.12 dB -16.12 dB
-32.810 MHz | -21.870 MHz = 200.000 kHz 7.06240 GHz -66.15 dBm | -56.10 dB -16.32 dB
-21.870 MHz -11.940 MHz 200.000 kHz 7.08300 GHz -48.46 dBm -38.41 dB -18.37 dB
-11.940 MHz | -10.940 MHz |~ 200.000 kHz | 7.08307 GHz | -48.26 dBm -38.21 dB -18.31dB

10.940 MHz 11,940 MHz | 200.000 kHz 7.10694 GHz -43,00 dBm -37.95 dB -18.05 dB
11.940 MHz 21.870 MHz = 200.000 kHz 7.10700 GHz -48.27 dém -38.22 dB -18.17 dB
21.870 MHz 32.810 MHz 200.000 kHz | 7.12776 GHz -67.09 dBm -57.04 dB -17.10 dB
32.810 MHz 50.000 MHz 200.000 kHz 7.14244 GHz -65.61 dBm -55.57 dB -15.57 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.41 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50.000 MHz -33,590 MHz | 200,000 kHz 7.05776 GHz -66.08 dBm -56.67 dB -16.67 d&
-33.590 MHz -22,390 MHz = 200.000 kHz 7.06144 GHz -66.65 dBm -57.24 dB -17.28 dB
-22.390 MHz | -12.200 MHz 200,000 kHz 7.08276 GHz | -49.22 dBm -39.81 dB -19.77 dB
-12.200 MHz -11,200 MHz | 200,000 kHz 7.08282 GHz -49.18 dém -39.78 dB -20.08 d&
11.200 MHz 12,200 MHz | 200,000 kHz | 7.10719 GHz -49.57 dBm | -40.17 dB -20.27 d&
12.200 MHz 22,390 MHz 200,000 kHz 7.10722 GHz -48.33 dBm -38.92 dB -18.91 dB
22.390 MHz 33,590 MHz 200,000 kHz 7.12854 GHz -67.07 dBm -57.67 dB -17,71dB
33.590 MHz 50,000 MHz | 200.000 kHz 7.13881 GHz -66.63 dBm -57.22 dB -17.22 d&
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